






Featured Contents WaterAge  August 2023

www.waterage.in2

For editorial contributions / 
press releases, write to: editor@waterage.in
For advertising enquiries, 
write to: info@waterage.in
For magazine & e-newsletter subscription, 
write to: enquiry@waterage.in
For support and feedback, write to: enquiry@waterage.in

Disclaimer All rights reserved. No part of this publication may be reproduced in 
any form or by any means, whether electronic, mechanical or otherwise including 
photocopying, recording or any information storage without the prior written consent 
of the publishers.

While every attempt is made to ensure the accuracy of the information contained in 
the magazine, neither the publishers nor the authors accept any liability for errors 
[...]
and demand management. Wherever considered for implementation, 
desalination plants should be considered in water sectors that are 
functioning well, have well-defined water policy, well-characterized 
water resource availability, accurately estimated demand over a period 
of time, technical expertise, and relatively little waste and inefficiency. 

The institutions, organizations and the governments must consider some 
very crucial and important points before pushing the efforts toward 
water desalination:

 � It is essential to develop a clear water policy. 
 � An integrated water resources management (IWRM) approach 

should be followed to determine accurately the renewable 
freshwater resource potential, demand and consumption.

 � Water desalination should be combined with other non-
conventional efforts like reuse of treated wastewater, transportation 
of water across geographical boundaries, rainwater harvesting and 
creation of micro catchment areas.

 � Conservation and water demand management should be 
considered in all sectors. 

 � Reduction of non-revenue water in piped systems, limited 
subsidies, and prevention of groundwater pollution should be 
effectively addressed. 

 � An abundant source of saline water and sustainable supply with low 
salt / TDS must be ensured prior to moving towards desalination.

 � Should constantly strive for technological advances for reducing 
the economic and environmental impacts of desalination.

 � Plant location should preferably be on a coastline with an adjacent 
facility for power availability for thermal desalination plants. The 
vicinity of a power plant can synergise the desalination since 
power plant yields abundant waste heat.

 � Deployment of sustainable energy utilization and safe discharge 
methods should be ensured.

GLOBAL SCENARIO
Historically, Kuwait was the first country in the world to commission 
first distillation plant in 1951 to supply water for large-scale domestic 
use. As per estimate by International Desalination Association (IDA), 
there were almost 18,500 plants installed in around 150 countries to 
handle desalination of  around 100 million M3/day in the year 2017. The 
installed capacities have been raising year on year with ever-improving 
technologies. Currently, there are some 20,000 desalination plants in 
the world. 

Approximately, 60% of the units take sea water as feed water, whereas 
almost 30% corresponds to brackish water. More than 60% use of 
Desalination technology is towards municipal purposes and around 30% 
for industrial use. Reverse osmosis (RO) is the dominant technology 
in membrane processes (70%), followed by multistage flash systems 
(18%) and multi-effect desalination (7%) of the installed capacity in 
large-scale desalination plants. Other membrane technologies such as 
Nano Filtration (NF) contributes 3% to desalination, while electrodialysis 
(ED) 2%, and reverse electrodialysis (EDR) 1%. 

Almost half of the desalination plants are concentrated in The Middle 
East and North Africa, with North America having approximately 12% 
of the capacities. East Asia and the Pacific add up to approximately 
18-20%. It is estimated that the world desalination market will grow 
at a speed of 9-10% in the coming years, most of which is likely to 
come from Europe, the Middle East, and Africa. In the Middle East, 
thermal desalination technologies continue to be overriding, due to their 
integration with power plants and useful life of more than 30 years.
 
From scale viewpoint, the large capacity plants are located in the Middle 
East. 



Tech Talk WaterAge  August 2023

www.waterage.in42

 � The Ras-Al-Khair plant of Saudi Arabia is considered to be one 
of the largest hybrid desalination plants of world. This 1036 MLD 
plant uses both MSF and RO technologies to produce fresh water 
and power in the tune of 2400 MW. 

 � Saudi Arabia’s Shuaiba3 and JWAP plants handle 880 and 800 
MLD water respectively. 

 � DEWA Station plant of UAE produces 636 MLD of potable water and 
is one of the largest power and desalination plants of UAE with a 
power capacity of >2800 MW. 

 � UAE’s Fujairah plant has a capacity of 591 MLD, out of which 450 
MLD is thermal plant and rest is RO plant. This plant produces 2000 
MW power. 

 � While Ras-Al-Khair is the largest hybrid plants of the world, the 
Sorek plant of Israel is the largest membrane plant of the world, 
which handles 624 MLD water. 

 � Taweelah and Umm Al Quwain plants of UAE will be of 900 & 683 
MLD capacities respectively. 

It is believed that mega desalination plants in future will override Ras-
Al-Khair plant, since Saudi Arabia is planning for a 1500 MLD plant. 
IDA believes that plants of such capacities will also come up in future in 
China, India and Abu Dhabi depending upon governments policies.

FUTURE RESEARCH AREAS & PROSPECTS 

 � Economies of RO desalination can be improved by use of renewable 
energy resources like Solar energy to facilitate direct evaporation 
and wind energy to supply electricity or mechanical power. 

 � Energy Recovery Devices for small-scale RO units can substantially 
save energy costs.   

 � The nuclear energy offers a higher energy density compared to 
other conventional and renewable energy sources. 

 � Desalination through carbon nanopores is a promising future 
technology for desalination. 

 � Ample research opportunities exist in new membranes development 
and hydrodynamics process to bring about solutions to some of the 
present technical problems. 

 � Other emerging technologies such as capacitive deionization, 
freezing, humidification - dehumidification, and use of gel 
hydrates for desalination have not reached enough maturity at this 
stage for extensive use. Promising future lies for these new age 
technologies.

 �  Development towards artificial intelligence can aid towards 
efficient design and management of desalination plants, increasing 
productivity, reducing errors, optimizing operating costs, and 
freeing human beings from carrying out repetitive tasks. 

 � Energy storage systems and automated decision-making for 
production based on real-time demand analysis holds high 
potential for the future of the desalination industry. 

 � Research towards achievement of Zero Liquid Discharge and 
Minimal Liquid Discharge will boost membrane desalination.

 � Conversion of brines into valuable products will be crucial to reduce 
environmental impacts.

CONCLUSION 

The population and economic growth, increased need of fresh water 
as well as deterioration of conventional water sources have put a great 
pressure towards fulfilment of good quality water for domestic and 
industrial consumptions. Therefore, Desalination of sea and brackish 
water has shown a significant increase in recent decades. 

Among desalination technologies, RO is the most advanced technology 
due to its relatively low energy consumption, flexibility, ease of 
operation, economy of operation and high efficiency. On the other 
hand, membrane permeability loss, fouling, and requirement of high 
operating pressures for desalination of high salinity water are some of 
the technical limitations. RO desalination is a knowledge, technology, 
and energy intensive process. Brine disposal, noise pollution, impacts 
on the marine environment, and generation of GHGs are some of the 
environmental difficulties of this technology. However, advances in new 
membrane materials, improvements in high pressure pump efficiency, 
and development of energy recovery devices (ERD) have pushed 
implementation of RO process. A multidisciplinary vision and on-
going research are crucial aspects for industrial implementation and 
future growth of water desalination technologies for a prospective and 
sustainable future. 





Case Study WaterAge  August 2023

www.waterage.in44

 hy-marketing@nitto.com or visit our website at membranes.com

REDUCE THE TREATMENT COST IN 
RO BASED ZLD SYSTEM IN TEXTILE 
INDUSTRY BY INCORPORATING   
PRO-XS1 NF MEMBRANES
By Yasuhiro Tomi, Manikandan Vasudevan Reduce the operating 

cost of textile dyeing 
process by recycle and 
reuse the salt solution 

from waste water

The Problem
Textile manufacturing involves the production or conversion of textile fiber through a defined 
process which includes sizing, desizing, scouring, bleaching, mercerization, dyeing, printing, 
chemical finishing, etc. The wastewater from the textile processes contains high TSS, fibers, 
TDS, BOD, COD, Color, starch, alkalis, and bleaching compounds.  Because of their composition 
and variability, industrial wastewater is some of the most challenging water to treat for reuse.

But in regions experiencing extreme water stress, industries that had previously performed 
minimal treatment before discharging their wastewater are now being forced to use 
membranes to reclaim and reuse 100% through a ZLD process. Depending on the type of 
textile being processed, effluent TDS can be in the range of 8,000ppm to 12,000ppm. COD 
levels can be in the range of 2,000 mg/l to 3,000 mg/l and BOD is in the range of 1000 to 2000 
ppm and Sulphate is in the range of 3000 to 5000ppm.

Depending on the textile processing capacity, the effluent treatment plant capacity is in the 
range of 500KLD to 4KLD and Multiple small textile unit in one region send their effluent to a 
Common Effluent Treatment Plant or CETP.  Total CETPs in Tirupur textile belt are treating 100 
MLD of wastewater and achieving ZLD.

About Hydranautics
Since our founding in 1963, Hydranautics has 
been committed to the highest standards of 
technology research, product excellence and 
customer fulfillment. Hydranautics entered 
the Reverse Osmosis (RO) water treatment 
field in 1970 and is now one of the global 
leaders in Integrated Membrane Solutions. 
Hydranautics became a part of the Nitto Group 
in 1987. Nitto is Japan’s leading diversified 
materials manufacturer. The group offers 
over 13,000 high value specialty products 
worldwide including optical films for liquid 
crystal displays, automotive materials, reverse 
osmosis membranes for desalination and 
transversal drug delivery patches.

As leaders of high quality membrane solutions, 
we believe our commitments extend beyond 
manufacturing and selling our products. Our 
skilled staff of technicians, engineers and 
service professionals assist in designing, 
operating and maintaining a robust, reliable 
and efficient membrane system to meet your 
requirements and exceed your expectations.



Case StudyWaterAge  August 2023

www.waterage.in
45

The wastewater entering a wastewater treatment plant will undergo 
numerous pretreatment steps before going to the multistage RO to 
reduce the TSS, Color, Hardness, COD and BOD.  At a minimum, the 
wastewater will undergo primary clarification, biological treatment, 
clarification, chlorination, dechlorination, softening and ultra-filtration 
for suspended solids removal.

After the multistage RO and other membrane-based processes recover 
85% to 90% of the waste water, the remaining 15% to 10% will be 
treated through an evaporator and crystallizer to convert to solids. Earlier 
the recovered solids from evaporator is disposed in secured land filling 
because of high colour and mixed salts and also the challenges in the 
evaporator operation are more maintenance and frequent shutdown due 
to more number of rotating equipment and heavy scaling and higher 
power consumption, so evaporator operating cost is expensive and more 
than 6 to 8 times higher than RO membrane operational cost.

Evaporators consumes 20-25 kWh of power per m3 of water treated 
and crystallizers consumes 52-66 kWh of power per m3, but reverse 
osmosis system consumes at 1.5 to 6.0 kWh/m3. Unfortunately, the 
current technology for treating the last portion of the RO brine before 
the evaporator is limited, costly, and requires high maintenance. A 
more efficient Nano filtration process was incorporated before thermal 
process to separate the sulphate stream and reduce the load on the 
thermal process.

The Solution
Multi-stage RO systems is concentrated the reject based on the 
limitation of maximum feed pressure and Salt saturation limit and 
fouling tendency.  The existing systems is five stage RO system and 
concentrating the TDS to about 65,000 mg/l.  RO reject contains 30000 
mg/l of sulphate , 2500 PtCo of colour,2000 mg/l of COD and 150 mg/l 

of total hardness.  To separate the sulphate for reuse in dying process, 
Hydranautics developed a new, Nano filtration membrane, PRO-XS1, 
that can operate up to 82.7 bar (1200 psi) at 25 C.  This allows to 
concentrate the TDS up to 150,000 mg/l or higher.

To demonstrate the feasibility of this new Nano filtration membrane PRO-
XS1 for study the maximum possible separate the sulphate salt solution 
from existing RO reject in the textile processing unit, Hydranautics 
proposed to replace the RO membrane to NF membrane(PRO-XS1) 
in 5th stage RO for avoid the capital cost and conduct the study. 5th 
Stage RO plant is having five elements long 3 vessels with 20m3/h feed 
capacity of plunger pump system which was used to conduct the trial 
of  PRO-XS1.

Study done using 15 Nos PRO-XS1 NF membranes installed in three 
pressure vessels in parallel.

This plant operated continuously at 50% recovery because of single 
stage system and achieved 95,000mg/l of TDS in the NF reject which 
is more that 95% of sulphate salt contribution. The Dying process is 
required 140,000mg/l solution for better colour absorption, so partially 
treated in MEE to increase the concentration as per the dying process 
requirement and reduced the treatment cost around 20% of earlier 
treatment cost.

Arranged the reject recirculation line to demonstrate to operate at 
75% recovery. 65,000 mg/l of TDS of RO reject water concentrated 
to 1,57,000 mg/l of TDS at 75% recovery and recommended to install 
second stage of NF system for continuous operation to save 85% of 
exiting treatment cost by reduce the evaporator operational hours, reuse 
the salt solution and avoid the raw material cost of buying Globar salt. 
The existing 5th stage RO system was converted to a nanofiltration 



Case Study WaterAge  August 2023

www.waterage.in46

system which operated at a feed flow of 20 m3/h, a flux of 19 LMH and 
a recovery of 50%. An additional vessel was added to reduce the flux to 
13 LMH to minimize the fouling from organics and TSS. The Customer 
is planning to further increase the capacity to 40 m3/h using two more 
stages of PRO-XS1.

Parameter Feed (ppm) Perm. (ppm) Conc. (ppm)

TDS 65,500 22,200 157,000

TH 140 8 560

Cl 8,933 9,926 4,963

SO4 31,860 2,400 96 g/l

COD 2,620 400 9,600

The Impact
After existing multi-stage RO, incorporated the NF system, so we can 
further reduce the flow to the evaporator and crystallizer by 50% to 
80% because only NF permeate can be treated in the thermal process, 
so the corresponding reduction in the size of the evaporator/crystallizer 
will reduce both capital cost and operating costs. Assuming the thermal, 
originally designed to treat 10 m3/hr were reduced in capacity by 50% 
to treat only 5 m3/hr. 

Assuming evaporator operational cost is INR 350/m3; operating 300 
days/year; 20 hours/day, the total operational cost would be INR 

21,000,000/year for 10 m3/h flow rate evaporator system. Assume that 
NF recovery is 50%, then saving will be maximum 50% from the total 
evaporator operational cost by using PRO-XS1 NF membrane which is 
INR 10,500,000/year. PRO-XS1 NF plant operational cost is INR 35~45/
m3, so additional cost for operating NF system would be INR 2,700,000/
year, So total saving is INR 7,800,000/year which is less than one year 
of return of investment and apart from that solid disposal cost is saved 
and raw material cost also saved. 

Treating and reclaiming textile wastewater is both challenging and 
costly, especially when seeking to achieve zero liquid discharge (ZLD). 
The overall cost of textile processing was reduced at one plant by 